加油站站通用设备
您现在的位置:首页 >> 加油站通用设备 >> 潜油泵系列设备 >> 潜油泵零件 >> 4寸潜油泵维修配件
  • 商品名称: 4寸潜油泵维修配件

4寸潜油泵维修备件


泵电机总成配件*

型号 描述
PMA 33 0.33 匹泵电机总成 - 长度 16”
PMA 75 0.75 匹泵电机总成 - 长度 18-1/4”
PMA 150 1.5 匹泵电机总成 - 长度 21”
PMA H150 1.5 匹高压泵电机总成 - 长度 21-3/4”
PMA 200 2 匹泵电机总成 - 长度 23-3/4”
PMA M200 2 匹MagShell™ 泵电机总成 - 长度 23-3/4”
PMA H200 2 匹高压泵电机总成 - 长度 24-1/2”
PMA HM200 2 匹MagShell™ 高压泵电机总成 - 长度 24-1/2”


 

泵电机总成配件 - 乙醇汽油 (AG) *

型号 描述
PMA AG 33 0.33 匹AG 泵电机总成 - 长度 16”
PMA AG 75 0.75 匹AG 泵电机总成 - 长度 18-1/4”
PMA AG 150 1.5 匹AG 泵电机总成 - 长度 21”
PMA AG H150 1.5 匹AG 高压泵电机总成 - 长度 21-3/4”
PMA AG 200 2 匹AG 泵电机总成 - 长度 23-3/4”
PMA AG M200 2 匹MagShell™ AG 泵电机总成 - 长度 23-3/4”
PMA AG H200 2 匹AG 高压泵电机总成 - 长度 24-1/2”
PMA AG HM200 2 匹AG MagShell™ 高压泵电机总成 - 长度 24-1/2”


变速泵电机总成配件*

型号 描述
PMA MVS2 2 匹变速泵电机总成 - 长度 20”
PMA AG MVS2 2 匹, AG 适用于变速泵电机总成 - 长度 20”
PMA MVS4 4 匹, 3 phase Variable Speed 泵电机总成 - 长度 25”
PMA AG MVS4 4 匹, 3 Phase AG 适用于变速泵电机总成 - 长度 25”
Note: 对于非 MagShell™ 电机只需将型号中 “M” 去掉
  * 对于泵电机总成 (PMAs) 带有浮动吸入适配器 (1.5” NPT 母螺纹), 在订购时需采用字符 “F”


4” STP 可拔出部分 (部分泵头, 提升管 和 电机总成)

型号 描述
STPEXT-XXX-XX Fixed Length Extractable
STPEXT-VL1-XX Variable Length #1 Extractable
STPEXT-VL2-XX Variable Length #2 Extractable
STPEXT-VL3-XX Variable Length #3 Extractable
STPAGEXT-VL1-XX AG Variable Length #1 Extractable
STPAGEXT-VL2-XX AG Variable Length #2 Extractable
STPAGEXT-VL3-XX AG Variable Length #3 Extractable


智能控制器 (STP-SC & STP-SCI)

序号 型号 描述
1 223835930 SC 上层板 (盖)
2 223840930 SC 底层继电器板 (限制)
Not Shown 225005930 SCI 上层板 (继电器)
Not Shown 225000930 SCI 底层板 (控制)

 

 

加油控制信号隔离盒 (STP-DHI)

序号 型号 描述
1 223243103 250 AC 快速保险
2 223885901 120V 电路板(含保险丝)

 

 

MagVFC™ & IST-VFC

型号 描述
223919930 MagVFC™ Fan Assembly
225040930 MagVFC™ User Interface Board
228289930 MagVFC™ Normally Open Relay
402623930 MagVFC™ Window Lens
402500930 IST-VFC Software Upgrade Kit (rev 1.5)
400992930 IST-VFC Harness (limited availability)
402811930 Re-certified IST-VFC (limited availability)

PMA, RIser & Check Valve For VL & Fixed Length

序号
型号
描述
数量
1
400125001
3/16 x 1-5/8 Spiral Pin
1
2
400615001
Manual Relief Plug
1
3
400211114
O-Ring, Plug
1
4
400627001
Retaining Ring
1
5
400616001
Manual Relief Screw
1
6
400333012
O-Ring, Relief Screw Top
1
7
400333007
O-Ring, Relief Screw Bottom
1
8
400628901
Manual Relief Plug Assembly (includes item #2 and #3)
1
9
400629901
Manual relief Screw Assembly (includes item #4, #5, #6, and #7)
1
10
400259001
1/4 NPT Pipe Plug (may purchase locally)
3
11
400137937
Syphon Check Valve
-
12
400221930
Discharge Manifold (includes one each of item #1, #8, #9 and two of item #10)
1
13
151213930
151213932
Lead Assembly, 156” Length 
Lead Assembly, 240” Length
1
14
Purchase Locally
Stationary Vapor Tube 3/8 OD x .035 Wall
-
15
4001689XX
(XX = length)
Riser 4 1/2 OD x .188 Wall Steel Tubing
Riser 7” - 19”
Riser 20” - 30”
Riser 31” - 49”
Riser 50” - 69”
 
16
Purchase Locally
1/2 Steel Banding
-
17
400600002
400600001
5/16-24 x 7/16 Set Screw (for VLs ONLY)
5/16-24 x 7/16 Set Screw (old 2-piece VLs)
3
18
400333015
O-Ring, Lead Assembly
4
19
400264009
5/16-18 x 1-1/8 Socket Head Cap Screw (may purchase locally)
4
20
400263004
5/16 High-Collar Lock Washer (may purchase locally)
1
21
402449001
Gasket, PMA
1
22
PMA XXX
Pump Motor Assembly
(XXX indicates options & horsepower)
(includes item #35)
2
24
400981001
3/8-16 x 1 Hex Head Screw (may purchase locally)
2
25
400285002
3/8 Standard Lockwasher (may purchase locally)
1
26
400197930
Cover, Manifold Assembly (includes one each of items #10, #27, and two each of items #24 & #25)
1
27
400333238
O-Ring (A/G Compatible)
1
29
400147930
Clamp Valve Assembly (includes item #28)
1
30
400174930
Spring, Check Valve
1
34
400988931
400988932
400988933
Check Valve, Standard
Check Valve, Model R Check Valve Model W
(each Check Valve includes #27)
1
35
152350902
PMA Hardware Pack (includes item #21 and four each of items #19 and #20)
-
Not Shown
400216905
O-RIng Kit - AG Compatible (each O-Ring Kit contains items #3, #6, #7 & #27 shown this page and items #2, #11, #15, #19, #23 & #24 shown on page 35)
 



泵头总成

Item 型号 描述 Qty
1 400192930 Cover, Junction Box (includes item #2) 1
2 400210233 O-Ring 1
3 400655001 Boot, Capacitor 1
4 400170931 Capacitor Assembly
for 1/3  to 11/2 hp
60Hz, 15µfd, 380V 1Phase
1
400170934 Capacitor Assembly for 2 匹fixed speed
60Hz, 40µfd, 370V 1 Phase
(each Capacitor Assembly
includes one black lead but does not
include item #3)
6 400257001 Retaining Ring 1
7 400258002 3/8-16 x 1 1/4 Hex Head Bolt
(may purchase locally)
4
8 400285002 3/8 Standard Lockwasher
(may purchase locally)
4
       
9 400280001 3/8 Standard Flat washer
(may purchase locally)
2
10 400651930 Junction Box Assembly
(includes two each of items #7, #8,
1
11 400210212 O-Ring 2
13 400200930
Wire Connector Kit
(includes male/female connectors,
(2) item #11, (1) each item #6, #12,#20&#26)
1
14 400589930 Cover (includes item #15) 1
15 400210229 O-Ring 1
16 400236903 Plug, Contractors 2
17 400259002 3/8 NPT Pipe Plug
(may purchase locally)
1
18 400562901 Syphon Jet Assembly 1
19 400211046 O-Ring 1
20 400249001 Retaining Ring 1
22 400250002 1/8 Dia. x 1/2 Roll Pin 1
23 400333343 O-Ring (A/G compatible) 2
24 400333340 O-Ring (A/G compatible) 1
25 400259005 2NPT SQ Head Plug 1